
PARTS LIST 79550CIRCULAR SAW 1300W

PARTS LIST
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（Screws、gasket ）assembly
Outer flange
Clampling flange
Elastic retainer for shaft37
Screws M4×8
Spanner for lower guard
Active Cover 
Spring φ3.8×0.7×98
Plain washer 39×43×1.2
Plastic sleeve
Screws M4×10
Output shaft
Front cover
Bearing 6001-2RS
Hole with elastic ring 28
Locating steel bushing
Half-Round key 3×10
Big gear
Elastic retainer for shaft 10
Bearing 8×14×8
Brand labeling
Screws M5×18
Washer
Elastic cylindrical pin 6×35 
Cephalic shell
Bearing 6000-2RS
Spring φ7.3×φ0.7×33
Self –pin
Rotor
Bearing 607-2RS
Bearing bushing
Wind proof circle 
Screws ST4.2×55-F
Stator
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Housing 
Parameter labeling
Screws M5×35
Carbon brush
spring
Carbon brush holder
Screws ST2.9×8-F
Rear cover 
Screws ST4.2×14-F
Screws M5×50
Left handle
Switch
Capacitor
Cable presser
Right handle
Cable jacket
Cable
Locking knob 
Flat washer φ6×φ14×1.5
Angle frame
nutM4
Screws M4×10
Bolt M6×14
riviter 5×7
Base
Screws M6×18
Depth frame
locking rob fordepth
Pressing knob
Spring φ8.2×0.8×3
Blade 185×20×2.4×24T
Parallel guide
Spanner 6
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